
MAINTENANCE INSTRUCTIONS 
SYMAT 50 OFFSET PIVOT GUIDE  

  RACEWAY BASE ASSEMBLY 
 
 

 

 1 of 2 
 Copyright© 2003 Fife Corportation. All rights reserved. 

Fife Corporation 
P.O. Box 26508, Oklahoma City, OK 73126, USA
Phone: 405.755.1600 / Fax: 405.755.8425 
www.fife.com  /  E-mail: fife@fife.com

 

 
SYMAT 50 
OFFSET PIVOT GUIDE 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

3
8

2

21

22

23

22
21

17
16

15
14

13

12

11
9

9

9

11
10

9

6
7

6
5

4

3
2

1

18

N
O

TE
S:

 
1.

 L
ub

ric
at

e 
O

.D
. o

f i
te

m
 1

3 
(s

ph
er

ic
al

 b
re

ar
in

g)
 a

nd
 th

e 
in

si
de

 fa
ce

 o
f i

te
m

 1
2 

(c
ar

rie
r b

lo
ck

) w
ith

 m
ol

yb
de

nu
m

 d
is

ul
fid

e 
an

tis
ei

ze
 lu

br
ic

an
t a

t a
ss

em
bl

y.
 

2.
 S

ee
 F

ig
ur

e 
S

he
et

 3
-3

23
 fo

r d
is

as
se

m
bl

y 
of

 s
ph

er
ic

al
 b

ea
rin

g 
an

d 
ca

rr
ie

r b
lo

ck
. 

3.
 P

la
ce

 b
ev

el
ed

 s
id

e 
of

 it
em

 2
2 

(tw
o 

ac
tu

at
or

 s
to

p 
w

as
he

rs
) t

ow
ar

ds
 b

ea
rin

gs
 o

n 
ite

m
 4

 (a
ct

ua
to

r b
ra

ck
et

 a
ss

em
bl

y)
 w

he
n 

as
se

m
bl

in
g 

th
es

e 
pa

rts
. 

 

10-01-03 
Figure Sheet 3-394-A 

20
19

Fi
gu

re
 1

. 
SY

M
A

T 
50

 O
PG

 R
A

C
EW

A
Y 

B
A

SE
 

A
SS

EM
B

LY
 



MAINTENANCE INSTRUCTIONS 
SYMAT 50 OFFSET PIVOT GUIDE 

RACEWAY BASE ASSEMBLY 
 
 

 

 2 of 2 10-01-03 
 Copyright© 2003 Fife Corportation. All rights reserved. Figure Sheet 3-394-A 

 

 
Parts List 
 
 
ITEM PART PART ITEM 
NO DESCRIPTION NUMBER QTY 
 

— Raceway Assembly, SYMAT 50-OPG, 1.57 inch stroke,   87576-001  —  
1.3 AMP Motor 

— Raceway Assembly, SYMAT 50-OPG, 1.00 inch stroke,   87576-002  —  
1.3 AMP Motor 

— Raceway Assembly, SYMAT 50-OPG, 0.50 inch stroke,   87576-003  —  
1.3 AMP Motor 

 

1  Actuator Cover   87575-001  1 
2  Shaft Collar   78609-001  2 
3  Actuator Brake   78608-001  2 
4  Actuator Bracket Assembly   78603-001  1 
5   Flat Point Socket Set Screw, M4 X 4 mm long   91016-001  1 
6   Socket Head Cap Screw, M6 X 4 mm long   26707-012  2 
7   Lockwasher, 6 mm   26715-004  1 
8  Hex Standoff   78607-002  1 
9  Retaining Ring, External   54324-004  4 
10  Base   84787-001  1 
11  Super Ball Bushing, Sealed   90022-002  2 
12  Carrier Block   87452-001  1 
13  Spherical Bearing   46815-001  1 
14  Racerod   78797-003  1 
15  Hex Socket Set Screw, Cup Point, M10 X 10 mm long   90252-001  1 
16  Servo Motor 1.3 AMP (with Cable and Connector)   85626-001  1 
17   Brush, Motor   45604-007  1 
18   Brush, Tach   45604-008  1 
19  Lockwasher, 5 mm   26715-003  4 
20  Socket Head Cap Screw, M5 X 20 mm long   90870-008  4 
21  Hex Socket Set Screw, M5 X 5 mm long   78610-001  2 
22  Flatwasher, 10 mm   46861-001  2 
23  Hex Socket (Low Head) Cap Screw, M5 X 8 mm long   91018-002  1 
 
Items are indented in the bill of material to indicate their relationship to a higher assembly.  All Items belonging to an 
assembly will be listed directly under that assembly and will be indented one column to the right. 
 
 


	SYMAT 50 OFFSET PIVOT GUIDE RACEWAY BASE ASSEMBLY MAINTENANCE INSTRUCTIONS 
	Parts List


